
William M. Walker, Chairman of the Board

George S. Hawkins, General Manager

Olu Adebo, Chief Financial Officer

BUDGET IN SYNC:   

ENVIRONMENT,   

INNOVATION,   

SERVICE  and   

ACCOUNTABILITY

capital improvement 
program
approved fy 2011 – 2020

district of columbia water and sewer authority

Adopted January 5, 2012



 
                                  
                                BOARD OF DIRECTORS 

                      (As of January 5, 2012) 
 
                                             District of Columbia 

                              William M. Walker, Chairman 
       
 

Allen Lew, Principal       Joseph Cotruvo, Alternate 
F. Alexis H. Roberson, Principal                                             Howard Gibbs, Alternate  
[...]
Capital Equipment 103,906          98,307 (5,599)

Total DC Water CIP Lifetime (see notes) 7,940,426       8,019,373        78,947         

Notes:

1 Lifetime budgets shown here represent total budgets for projects that are active during the current 10-year CIP.  Lifetime
budgets include historical spending prior to the beginning of the current 10-year plan, spending during the 10-year plan, and
projected spending beyond the current 10-year plan. Projects completed in FY 2011 will be dropped from the CIP next year.

2 These budgets do not include inhouse labor costs, estimated to be in the $8 to $9 million range, annually,  and are applicable to,
primarily, the time charged to capital projects by employees in the Departments of Engineering and Technical Services, Sewer Services, 
and Water Services.

II - 17



Service Areas

Blue Plains Wastewater Treatment 1 $277,007
Sanitary Sewer System 88,795
Combined Sewer Overflow 1 124,734
Stormwater 2,683
Water System 91,894
Washington Aqueduct (DC Water share) 10,848
Capital Equipment 10,129

Total $606,090

* The authority request includes a 24 month look-ahead, i.e., 
   it also takes into account projected commitments for  
   FY 2014 and FY 2015.

1 Includes Special Risk Allowance of $20 million, and $122 million for Enhanced
   Nitrogen Removal (formerly Total Nitrogen - "BTN"), and Clean Rivers (aka  Long
   Term Control Plan - "LTCP") Programs, respectively, although not part of 
    their Lifetime Budgets.

Fiscal Year 2013 Capital Authority Request 
($ 000's)

Fiscal Year 2013  
*Capital Authority Request 

II - 18



II - 19

Revenue Bonds/Commercial Paper 
$2,268,364 

59% 

Wholesale Capital Payments 
$911,171 

24% 

EPA Grants & CSO Appropriations 
$311,392 

8% 
Interest Income on Bond Proceeds 

$17,315 
1% 

Pay-Go Financing (1) 
$317,960 

8% 

FY 2011 - 2020 CAPITAL IMPROVEMENT PROGRAM 
Sources of Funds 

($000's) 

(1)  Debt financing refers to the borrowingof funds through long-term revenue bonds, commercial paper and other short term notes. 
 
(2)  Pay-go financing  is any funds available after funding the greater of 120 day or 125.5million operating and maintenance reserve, approximately 
$125.5million in FY 2012.  These transfers reduce the amount of new debt issuance. 



List of New Projects

Project I.D. Project Title Service Area Budgeted Cost
HS Rehabilitation of Influent Sewers Sanitary Sewer $3,000,000
JI FY2020 - DSS Sanitary Sewer Projects Sanitary Sewer 12,568,000
JQ Hydraulic Protection Project Sanitary Sewer 1,723,000
IX Headworks HVAC Rehab Wastewater 366,000
JY IT - Data Center Wastewater 3,335,175
J7 Small Diameter Water Main Rehabilitation 17 Water 36,250,000
J8 FY2020 - DDOT Water Projects Water 10,400,000
JA FY2020 - DWS Water Projects Water 9,955,000
JB Bryant Street PS Improvements - Phase II Water 2,800,000
JJ Bryant Street PS Improvements - Phase III Water 6,100,000

$86,497,175

II - 20



List of Closed / Dropped Projects

Project I.D. Project Title Service Area

Cost 
at 

Completion

Closed Projects
P1 FY2000 - DDOT STORMWATER PROJECTS Stormwater $409,709
P2 FY2001 - DDOT STORMWATER PROJECTS Stormwater 607,789
P3 FY2002 - DDOT STORMWATER PROJECTS Stormwater 119,639
P4 FY2003 - DDOT STORMWATER PROJECTS Stormwater -                              
H1 MWCOG Budget Items Wastewater 39,499
AS FY2009 - DDOT Water Projects Water 92,152
MT Small Diameter Watermain Rehab. (1) Water 11,653,488
MY Elim. Dead Ends (Contract 3 & 4) Water 7,693,453

$20,615,729
Dropped Projects
A3 16 inch Tie-in to McMilliam Plant Water $2,745,275
E3 FY 2003 - DWS Water Projects Water 7,637,639
R1 FY2000 - DDOT Water Projects Water 1,259,221
R2 FY2001 - DDOT Water Projects Water 1,078,874
R3 FY2002 - DDOT Water Projects Water 2,550,092
R4 FY2003 - DDOT Water Projects Water 4,241,277
R5 FY2004 - DDOT Water Projects Water 653,266
R6 FY2005 - DDOT Water Projects Water 452,844
R7 FY2006 - DDOT Water Projects Water 38,532
R8 FY2007 - DDOT Water Projects Water 4,214,954
R9 FY2008 - DDOT Water Projects Water 265,061
DB Sewer Services Field Facility & Relocation Sanitary Sewer 446,197

$25,583,232

II - 21 



section III
 

WASTEWATER TREATMENT
SERVICE AREA

district of columbia water and sewer authority

capital improvement 
program
approved fy 2011 – 2020



III - 2 
  

WASTEWATER TREATMENT  
 
DC Water operates the Blue Plains Advanced Wastewater Treatment Plant, the world’s largest advanced wastewater treatment 
facility. At Blue Plains, DC Water provides wastewater treatment services to over 2.1 million people in its service area, which includes 
residents of the District of Columbia and significant portions of Montgomery and Prince Georges Counties in Maryland, and Fairfax 
and Loudoun Counties in Virginia.  Wastewater treatment includes liquid process facilities that provide treatment for both sanitary 
wastewater flows and peak storm flows originating in the sanitary and combined sewer systems respectively, along with solids 
processing facilities that treat the residual solids removed by the liquid processing facilities.  Blue Plains is rated for an average flow 
of 370 million gallons per day (MGD).  DC Water’s current National Pollutant Discharge Elimination System (NPDES) permit is 
effective from September 30, 2010 through September 30, 2015 and requires wastewater treatment to a level that meets one of the 
most stringent NPDES discharge permits in the United States.  Of all wastewater treatment plants in the Chesapeake Bay 
watershed, Blue Plains removes the largest quantity of nitrogen from its influent nitrogen load and has been well below voluntary 
nitrogen load limits for over 10 years. 
 
DC Water’s Biosolids Management Plan includes construction of four Cambi thermal hydrolysis trains, four digesters, new 
dewatering equipment and a combined heat and power plant. An interim method of financing this project has been used in the 
Financial plan to mitigate the impact on customers’ rates and to better match the financing costs with the benefits that will be 
received over the life of these facilities.  
 
Overview of the Wastewater Treatment Process 
 
The first wastewater treatment phase begins as debris and grit are removed by screens and grit chambers and trucked to a landfill.  
The sewage then flows into primary sedimentation tanks that separate more than half of the suspended solids from the liquid.  The 
liquid flows to the secondary treatment process where oxygen is provided to allow bacteria to break down the organic matter.  In the 
next stages of treatment, bacteria convert ammonia into other forms of nitrogen and then into harmless nitrogen gas.  Residual solids 
are settled out in each biological process.  The water is percolated down through dual-media effluent filters, removing most of the 
remaining suspended solids.  The water is disinfected and then treated to remove residual chlorine and discharged into the Potomac 
River. The solids from primary sedimentation tanks go to gravity thickening process units where the dense sludge settles to the 
bottom and thickens.  Biological solids from the secondary and nitrification processes are thickened separately using flotation 
thickeners.  All thickened sludge is dewatered, lime is added to reduce pathogens, and the organic biosolids are beneficially reused 
through application to agricultural land in Maryland and Virginia.  
 
The lifetime budget for the Wastewater Treatment Service Area is $2.7 billion dollars, an increase of $12.2 million from last year’s 
budget. As described in more detail below, capital projects in the Wastewater Treatment Service Area are required to rehabilitate, 
upgrade or provide new facilities at Blue Plains to ensure that it can reliably meet its NPDES permit requirements and produce a 
consistent, high-quality dewatered solids product for land application.  A significant portion of the lifetime budget is comprised of 
projects in the Blue Plains Enhanced Nitrogen Removal Facilities (formerly BTN – Total Nitrogen Program), which provides for 
projects necessary to meet the stringent total nitrogen discharge limit in the NPDES permit.  The permit stipulates that improvements 
to the existing nitrogen removal facilities be placed in operation no later than July 14, 2014.  



III - 3 
  

 
Five liquid treatment processes (preliminary, primary, secondary, nitrification-denitrification, and filtration) comprise the liquid 
treatment processes at Blue Plains.  The first phases of upgrades to four (of the five) liquid treatment processes are now in service.   
In tandem with the placing of these facilities in service, the process control system has also been implemented to enable monitoring 
and control of the upgraded equipment and systems, thus allowing DC Water to achieve greater process control and treatment 
efficiency and also yielding operating cost control.   
 
Projects Currently Under Construction 
 

 Nitrification-Denitrification Facilities Electrical Upgrade (BR) – This project entails upgrading the existing electrical 
infrastructure that serves the nitrification-denitrification facilities.  Construction began in FY2011. 

 Area Substation No. 6 and Miscellaneous Switchgear Upgrades (Projects EV) - This project involves construction of a new 
electrical substation, Area Substation No. 6, for the Enhanced Nitrogen Removal Facilities and the Digester Project as well 
as upgrades to existing electrical switchgear which are past their useful life.  The construction contract is underway. 

 Biological Sludge Thickening Facilities (XB) - Construction is underway to upgrade the existing dissolved air floatation 
thickening units to restore integrity to this system, and reduce sludge processing and chemical costs through improved 
efficiency.  

 Filtration and Disinfection Facilities Upgrade Phase II (BT) – This project provides upgraded electrical infrastructure that 
serves the Filtration and Disinfection Facilities.  This project includes construction of a new building to house the electrical 
switchgear.  Construction began in FY2011. 

 Laboratory Rehabilitation (CV) – Construction is currently underway to rehabilitate the laboratory on the Blue Plains site, 
which provides analyses for permit compliance, process optimization and long-range planning. 

 Enhanced Nitrogen Removal Facilities (E9) – The Enhanced Nitrogen Removal Facilities will expand the existing nitrification 
and denitrification process to remove additional nitrogen from the wastewater prior to discharge to the Potomac River in 
compliance with permit requirements.  Two construction contracts are underway for this project and both are scheduled to be 
complete prior to FY2015. 
 

Liquid Processing Program – $622.1 million       (project pages III-9 to III-26) 
    
Projects in this program area encompass upgrading and rehabilitating facilities involved in handling flows from the sanitary and 
combined sewer systems.  These flows progress sequentially through the plant processes to ultimate discharge of the treated 
effluent into the Potomac River.  Liquid treatment systems include headworks facilities that screen and pump the wastewater flows, 
grit facilities that remove sand and grit particles, primary treatment facilities that remove solids by sedimentation, secondary 
treatment facilities that remove organic pollutants using a biological process, nitrification/denitrification facilities that remove nitrogen 
using a biological process, and effluent filtration, disinfection, and dechlorination facilities. 
 
 
Major projects under this program that are substantially complete include: 



III - 4 
  

 
 Grit Chamber Facilities Upgrade (Project TF) $70.3 million – This project is for the construction of an automated, continuous 

grit removal system consisting of sixteen chambers in all.  Impact on operations include the elimination of current manual 
cleaning of each grit tank and lowered maintenance costs of tanks and pumps due to reduced grit load into downstream 
processes.  While all of the grit collection bridges and grit conveyance systems are in operation, a new heating system for Grit 
Chamber Building No.1, that meets the current low emissions regulations, will be constructed. 

 Influent Screen Facility (Project TM) $39.1 million – This project has provided for the installation of fine screens as a 
preliminary treatment step in the wastewater process.  The fine screening removes rags and other debris from the wastewater 
and thereby improves treatment processes and protects equipment. 

 Primary Treatment Facility (Project TN) $38.7 million – This project entails replacing the clarifier mechanism in the primary 
sedimentation tanks.  As a result, the primary treatment process has been removing additional suspended solids from the 
wastewater. 

 Secondary Treatment Facility (Project TO)  $70.6 million - – This project entailed replacing sludge and scum collection 
equipment and rebuilding deteriorated portions of the concrete sedimentation basins in the East and West Secondary 
Treatment Process. 

 Raw Wastewater Pumping Station 1 Upgrade (Project UD) $15.4 million – This project will rehabilitate pumping equipment 
and appurtenances in one of the two stations that pump incoming wastewater into the plant.   

 Biological Nutrient Removal (Project TK & TQ) $143.0 million – Project TK is combined with Project TQ in a single 
construction contract to demonstrate and implement Biological Nitrogen Removal capability in order to meet the goals of the 
Chesapeake Bay Agreement; that is, to meet a total nitrogen discharge goal of 7.5 mg/l.  This upgrade will provide for better 
flow distribution to the reactors and better process control within the reactors, methanol feed control, and rehabilitation and 
upgrade of nitrification sedimentation basins.  While this project alone will not enable DC Water to meet its new total nitrogen 
limit of 4.2 mg/l, it will continue to remove a significant portion of nitrogen from the wastewater, provide better process control 
and optimize methanol feed. 

 Filtration and Disinfection Facilities Upgrade (Project UC) $73.6 million – Replacement of existing filter media and the addition 
of an air/water backwash system and improvements to pump operation will result in reduced power usage and treatment 
costs due to reduced backwash water usage.  A portion of the work was designed and bid ahead of the rest of the project to 
expedite the full rehabilitation of the facility, which had experienced filter failures. The first contract, completed in FY 2007, 
restored all the filters to operability with new filter underdrains and media. The second contract, completed in FY 2011, 
provided a new air-water wash system and improved backwashing controls and instrumentation.  Now that the process facility 
is robust due to the replacement of existing equipment with new equipment and improved process systems, the filter influent 
channels will be lined to prevent leaking over the long-term. 

 
Major projects under this program that are now underway include: 
 

 Dual Purpose Rehabilitation (Project BG) $21.1 million – The project rehabilitates the sedimentation basins that were 
constructed approximately 20 years ago to provide sedimentation of flows from either the secondary reactors or the 
nitrification reactors or various combinations.  The design, which is currently underway, will revise the operating conditions to 
dedicate four (4) basins to service the secondary treatment processs and dedicate four (4) basins to service the enhanced 



III - 5 
  

nitrogen removal process.  The design and construction will be combined with Project BI, Secondary Treatment Facilities 
Upgrade, ENR-N. 

 Nitrification/Denitrification Facilities Upgrade (Project BR) $64.8 million – This project includes major electrical rehabilitation of 
the entire facility, major HVAC and plumbing upgrade for all buildings and galleries, and architectural rehabilitation of the 